

Cloudnest-White AN8-885 Cloudnest-Ivory AN8-420

TEST REPORT

Number : SHAT07460136

Applicant :	2140 E. VERNOI	TEXTILES 51 st STREET N, CA 90058 JENNIFER NAGY	Date :	Nov 04, 2022			
Sample Description	n As Dec	lared :					
No. Of Sample		One					
Fibre Content		100% Polyester					
Material		Sheer Woven Fabric					
Finishing		-					
End Uses	:	-					
Colour	:	#Stone					
Style No.	:	STATS					
Order No./PO N	No. :	-					
Buyer's Name	:	-					
Manufacturer's	Name :	-					
Ref.	:	-					
Applicant's Provided Care Instruction/Label : -							
Date Sample Rece	ived :	Nov 01, 2022					
Date Testing Start		Nov 01, 2022					
Conclusion:							
The Subm	itted Sar	nple Meets The Requirements Stated In National Fire	e Protectio	n Association No. 701:2019			

The Submitted Sample Meets The Requirements Stated In National Fire Protection Association No. 701:2019 Method 1 Small Scale For Fire Tests Of Flame Resistant Textiles & Films.

Prepared And Checked By: For Intertek Testing Services Ltd., Shanghai

Jane Wu General Manager of Softlines

> Intertek Testing Services Ltd., Shanghai 2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China 上海天祥质量技术服务有限公司 中国上海宜山路 889 号上海齐来科技服务园区 4 号楼 2 楼 邮编:200233 Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website:Intertek.com Attention is drawn to the terms and conditions printed overleaf

Page 1 Of 2



TEST REPORT

Number : SHAT07460136

Tests Conducted (As Requested By The Applicant)

1 Flammability Test (NFPA 701 - Standard Methods Of Fire Test For Flame Propagation Of Textiles And Films 2019 Edition, Test Method 1)

Test Result	s:									
Original State:										
Specimen	<u>Afterflame</u>	Burning Time For	The Form	nation	Weight Bef	ore	Weight After	<u>Weight</u>		
-	<u>Time</u>	Specimen That	<u>Of Flan</u>	ning	Exposure	e	Exposure	Loss		
		Falls To The	Drople	ets						
		Bottom Of The	-							
		Test Chamber								
	(Seconds)	(Seconds)	(Y/N	l)	(Grams))	(Grams)	(%)		
Test 1	0	0	N		12.5		10.0	20.0		
Test 2	0	0	Ν		12.4		9.8	21.0		
Test 3	0	0	Ν		12.5		9.9	20.8		
Test 4	0	0	Ν		12.4		9.5	23.4		
Test 5	0	0	Ν		12.4		10.3	16.9		
Test 6	0	0	Ν		12.4		10.5	15.3		
Test 7	0	0	N		12.5		9.7	22.4		
Test 8	0	0	Ν		12.5		10.6	15.2		
Test 9	0	0	N		12.5		9.2	26.4		
Test 10	0	0	N		12.4		10.1	18.5		
Average Burning Time For Specimen That Falls To The Bottom Of The Test Chamber: 0 Seconds										
Average Pe	rcent Weight	Loss: 20.0								
Standard Deviation: 3.6%										
Failure Crite	eria:									
Average Burning Time For Specimen That Falls To The Weight Loss (Percent)										
Bottom Of The Test Chamber:										
(Seconds)				Mean Individual Specimen						
Exceeds 2.0				Excee	ds 40%	s 40% Exceeds Mean + 3 Std.Dev				
		he Percent Weight I						Value Plus 3		
Standard Deviations, The Test Shall Be Repeated On Another Sample Of 10 Specimens.										

Test Was Conducted Only In The Original State By The Client's Request

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

This report shall not be reproduced except in full, without written approval of the laboratory.

Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park, 889 Yishan Road, Shanghai 200233, China 上海天祥质量技术服务有限公司 中国上海宜山路 889 号上海齐来科技服务园区 4 号侯 2 楼 邮编:200233 Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website:Intertek.com Attention is drawn to the terms and conditions printed overleaf Page 2 Of 2